
Hardware s u p p l i e d  i n  P l a s t i c  Bag 
1;" F l a t  Head Sc rews  1 2  p i e c e s  
ib" F l a t  Mead Sc rews  1 p i e c e  
1" F l a t  Mead Sc rews  9 p i e c e s  

3/4" F l a t  h e a d  S c r e w s  1 0  p i e c e s  
1 3/4" C a r r i a g e  B o l t s  4  pieces 
1+" C a r r i a g e  ~ o l t s  2  p i e c e s  
4" Sc rew Eyes  ' 1 p i e c e  

6 p i e c e s  
2  p i e c e s  ' 

5"-20 Wing ~ u t s  6  p i e c e s  
10-24 Wing ~ u t s  

P a r t s  L i s t  - Wood 
One o f  Each R e q u i r e d  
E x c e p t  ' as Noted 
N o .  P a r t  - 
1 B a s e ,  11x1  5/8x31/16,  2  r e q  
3  R a i l  G u i d e ,  Dadoed, 32xlx13/16,  2  r e q  
4 R a i l ,  S l i d i n g ,  34xl$x11/16,  2  r e q  
5 Yoke Assembly S u p p o r t  B l o c ,  4Gxl$x13/16 
6 Yoke Assembly B a s e ,  4  5/8x 2  3/4x4,  2  r e q  
7  Yoke, 5Gx 2  3/4x1,  2  r e q  
8 R a i l  G u i d e ,  Dadoed, 32x lx13 /16 ,  2  r e q .  
9  S l i d i n g  R a i l  Keeper ,  4x3/8x1,  2  r e q  

1 0  Base ,  T e n s i o n  Dev i se  Assembly,  9x2 1/8x$ 
11 S u p p o r t  B l o c k ,  T e n s i o n  D e v i c e  A r m ,  14x1 3/8x13/16 
1 2  Spoo led  T h r e a d  S u p o o r t  Assembly 
1 3  Tens ion  D e v i c e  S u p p o r t  A r e m  
1 4  C r o s s  S l i d e  R a i l s ,   ensi ion Dev ice  Assembly ,  2 r e q  
1 5  & 1 7  B a s e ,  Rod S u p p o r t  Assembly ,  l R H ,  1LH 
1 6  & 18 S t a n d a r d ,  Rod S u p p o r t  Assembly,  lRH, 1LH 
1 9  Top RDller Assembly f o r  Rod S u p p o r t  Assembly,  2  r e q  



THE ROD BUILDERS' ASSISTANT - MODEL 2  

T h i s  d e v i c e  i s  des igned  t o  be a  winding f i x t u r e ,  w i t h  t h r e a d  f e d  from f r o n t  o r  back under  
a d j u s t a b l e  t e n s i o n ,  w i t h  rod s u p p o r t  s t a n d a r d s  a d j u s t a b l e  t o  any gu ide  s p a c i n g  and rod 
s i z e .  I t  i s  a n  i d e a l  s u p p o r t  d u r i n g  a p p l i c a t i o n  o f  f i n n i s h  and a l s o  h a s  been used a s  a  
l a t h e  t o  snpe a  g r i p .  A wooden p a i n t  s t i r r i n g  p a d d l e ,  f a c e d  w i t h  a  n o n a b r a s i v e ,  h i g h  
f r i c t i o n  m a t e r i a l ,  p r o v i d e s  good hand power r o z a t i o n  when pushed o r  p u l l e d  a g a i n s t  t h e  
rod b lank .  

Assembly I n s t r u c t i o n s .  
- 3  3 .-_- ? a r t s  have been p r e c i s i o n  c u t ,  j i g  d r i l l e d  and i n  some c a s e s  assembled,  making assembly 
ai-. 2as:l t a s k .  It  i s  sugges ted  t h a t  t h e  p a r t s  be l a i d  o u t  on a  t a b l e  o r  bench i n  p o s i t i o n s  

, . .  
sl:;-2r t o  t h o s e  i n  t h e  e n c l o s e d  diagram.  The o n l y  t o o l s  needed f o r  assembly a r e  a  screw 
dr l -?-  C :  - -  and a  s m a l l  d r i l l  w i t h  a  3/32" b i t ,  t h e  l a t t e r  t o  make p i l o t  h o l e s  t o  r e c e i v e  t h e  

sc-ss :s .  Before  s t a r t i n g  assembly,  sand t h e  p a r t s  w i t h  a  f i n e  g r i t  sandpaper .  The p l a s t i c  
- .  r c _ - - L ~ . s  a r e  assembled t o  t h e  wooden p a r t s  w i t h  aluminum r i v e t s .  They may be  removed by 

c c ! - s f . ~ l l y  t a p p i n g  t h e  r i v e t s  o u t  w i t h  a 1/8" punch s o  a s  n o t  t o  d i s t u r b  t h e  f r i c t i o n  f i t .  
A_ry l ~ x t i o n  o f  p a i n t  shou ld  be  avoided a s  it adds  t o  t h e  d imens ions  o f  t h e  p a r t s .  A c o a t  
o r  r...:: 3f Watco 's  Danish O i l  F i n i s h  o r  Sherwin-Will iams Beauty-Lok i s  s u g g e s t e d  f o r  a  
sesl-.. 5 f i n i s h .  
Ncs : ,  l e t ' s  have a t  it! 

A. With a  s q u a r e  o r  a  r u l e ,  mark a  l i n e  on P a r t s  No. 1, 5+" from one end.  T h i s  w i l l  
be  t h e  l o c a t i o n  l i n e  f o r  t h e  edge of  one o f  t h e  P a r t s  No.3. Use t h e  h o l e s  i n  P a r t  No. 
3  a s  a  g u i d e ,  and d r i l l  p i l o t  h o l e s  i n  P a r t s  No.1. Use 1%" f l a t  head sc rews  t o  f a s t e n  
P a r t  3  t o  t h e  two P a r t s  No.1 making s u r e  P a r t s  No.3 remain s q u a r e  t o  P a r t s  No.1. 

( B )  P l a c e  t h e  second P a r t  No. 3  on P a r t s  No.1 a s  shown i n  t h e  diagram. Use c a r r i a g e  
b o l t s  t o  de te rmine  t h e  s p a c i n g  between t h e  P a r t s  No. 3. Make s u r e  t h e  squared  s e c t i o n  
of  t h e  b o l t  w i l l  engage t h e  s l o t  formed by P a r t s  3. and t h a t  t h e  b o l t  can s l i d e  i n  t h e  
s l o t .  A s  i n  ( A ) ,  d r i l l  p i l o t  h o l e s  and f a s t e n  P a r t  3  u s i n g  1+"  f l a t  head sc rews .  

(C) Tap t h e  1/8"  r o d s  th rough  t h e  h o l e s  i n  t h e  s i d e  o f  P a r t s  No.4, s o  t h a t  it p r o t r u d e s  
e q u a l l y  on e a c h  s i d e .  A t t a c h  P a r t s  6  t o  P a r t s  5 u s i n g  t h e  1"  f l a t  head sc rews .  
A t t a c h  P a r t s  5 t o  P a r t s  4 u s i n g  lw f l a t  head sc rews .  A t t a c h  P a r t s  7 t o  P a r t s  6  u s i n 7  
1%"  c a r r i a g e  b o l t ,  washer ,  and wing n u t .  T h i s  w i l l  p e r n i t  P a r t  Nn.7 t o  bc a d j u s t e d  
UF and down. 

(D )  Tlace  P a r t s  4 i n  p o s i t i o n s  a l o n g s i d e  P a r t s  3  w i t h  t h e  rod i n  t h e  end,  s l i d i n g  i n  t h e  
s l o t  of P a r t s  3.  P l a c e  P a r t s  8  i n  p o s i t i o n  n e x t  t o  P a r t s  4 ,  s cug  b u t  n o t  t i g h t ,  a s  
P a r t  4 must be a b l e  t o  s l i d e  f r e e l y  back and f o r t h  b u t  n o t  l o o s e l y .  A t t a c h  P a r t s  8  
t o  P a r t s  1 a s  i n  ( A ) .  A t t a c h  P a r t s  9 t o  P a r t s  3  and 8  u s i n g  3/4" f l a t  head screw.  

i E !  A t t a c h  P a r t  11 t o  P a r t  1 0  u s i n g  1"  f l a t  head screw.  A t t a c h  P a r t  12 t o  P a r t  11 u s i n g  
1$" f l a t  head screw.  A t t a c h  P a r t  13  t o  11 u s i n g  1 3/4" c a r r i a g e  b o l t ,  washer and wing 
n u t .  A t t a c h  screw eye  i n  c e n t e r  o f  P a r t  1 3  a s  shown i n  t h e  diagram. 

(3) A t t a c h  P a r t  10  assembly a t  midpo in t  o f  j i g ,  u s i n g  1 3/4" c a r r i a g e  b o l t  th rough  t h e  
s l o t  formed by P a r t s  3. Square  P a r t  10 a c r o s s  P a r t s  3  and 8 .  P l a c e  P a r t s  1 4 ,  one 
on each  s i d e  of P a r t  No.10 and f a s t e n  w i t h  3/4" f l a t  head screws.  These s e r v e  a s  
s l i d e  g u i d e s  f o r  P a r t  10.  

(G) Assemble 1 5  t o  16  and 17 t o  1 8 ,  u s i n g  1" f l a t  hezd sc rews .  
(H) A t t a c h  P a r t s  19 t o  16 & 18  o v e r  10-24 machine sc rew,  u s i n g  3/16" washers  and 10-24 

wing n u t s .  
(I) A t t a c h  t h e  Rod Suppor t  Assembl ies  t o  t h e  b a s e  u s i n g  1 3/4" c a r r i a g e  b o l t s ,  washers  

and wing n u t s  th rough  t h e  s l o t s  formed by P a r t s  3  one on each  s i d e  of  t h e  Thread 
Tension Device Assembly. 
Now, p l a c e  t h e  assembled r o d  winder  on your  work s u r f a c e ;  u s e  o f  "C" clamps w i l l  
s e c u r e  it i n  a  f i x e d  p o s i t i o n .  You a r e  now ready  t o  d e v e l o p  your  own rod b u i l d i n g  
t e c h n i q u e .  


